

CERTIFICATE OF ANALYSIS

Product ID

DATE: 01/11/2011
PRODUCT NAME: SBS Modified Roll Roofing
PRODUCT CODE: 1234
BATCH NUMBER: xxxxxx-xxxx

ASTM or Standardized
Test Method

Product Specification

Lot or
Batch
Number

CHARACTERISTIC	TEST METHOD	SPECIFICATION	RESULT
Tensile Strength at 77°F (lbf/in) MD	ASTM D5147	>220.0	238.65
Tensile Strength at 77°F (lbf/in) XD	ASTM D5147	>220.0	249.45
Tear Strength at 77°F (lbf) MD	ASTM D5147	>300.0	373.16
Tear Strength at 77°F (lbf) XD	ASTM D5147	>300.0	382.42
Elongation at 77°F (%) MD	ASTM D5147	>4.5	4.5
Elongation at 77°F (%) XD	ASTM D5147	>4.5	4.9
Low Temperature Flex (-°F) MD	ASTM D5147	Target: -25	-40
Low Temperature Flex (-°F) XD	ASTM D5147	Target : -25	-40
Thickness (mils)	ASTM D5147	>80	81
Compound Stability at 225°F	ASTM D5147	Pass	Pass

Test
Result

Quality
Manager
Signature

Product inspected and tested in accordance to our quality control procedures.

Sincerely,

Quality Manager

This certificate is issued electronically and is valid without a signature.